
Initial Environmental Examination 
 
 
 
 
 
 
 
 
 
Document Stage: Draft 
Project Number: 42486-016 
November 2016 
 
 
 

IND: Madhya Pradesh Urban Services Improvement 

Project  – Water Supply Improvement Subproject in 

Sagar and Makronia 

 

Package No.: MPUSIP – 6B 
 

 

 

 

 

 

 

 

 

 

 

Prepared by Project Management Unit, Madhya Pradesh Urban Development Company, 
Government of Madhya Pradesh for the Asian Development Bank.  
 
This draft initial environmental examination report is a document of the borrower. The views 
expressed herein do not necessarily represent those of ADB's Board of Directors, Management, 
or staff, and may be preliminary in nature.  
 
In preparing any country program or strategy, financing any project, or by making any 
[...]
urban area, will not cause direct impact on biodiversity values. The project will be in properties 
held by the local government and access to the project location is through public rights-of-way 
and existing roads hence, land acquisition and encroachment on private property will not occur.  
 
B. Pre-Construction Impacts – Design & Location  

65. Design of the Proposed Components. Technical design of the (i) water treatment 
plant; (ii) raw water and clear water mains repair, (iii) storage reservoirs, and (iv) distribution 
network, connections and other items like flow meters, follows the relevant national planning 
and design guidelines, focusing on providing a robust system which is easy to operate, 
sustainable, efficient and economically viable. Following environmental considerations are 
included in the project: 
 

(i) Continuation of existing surface water source without any rehabilitation or 
augmentation 

(ii) Recovering wash water from treatment process  
(iii) Treatment and reuse of sludge from treatment process 
(iv) Improving the exiting WTP with wash water and sludge management and 

chlorine safety measures 
(v) Minimizing water losses from pipelines by perfect jointing and alignments using 

appropriate techniques (HDPE pipes up to 150 mm dia joined by electro fusion 
couplers using on-site electro fusion welding, and all higher dia pipes by on site 
butt welding) 

(vi) Designing the entire system to maintain optimal flow and terminal pressure, and 
optimizing the overall energy usage   

(vii) Reducing the incidence of water borne diseases by providing 100% population 
including urban poor with potable water supplies 

(viii) Preparation and implementation of a water quality surveillance program including 
development of a laboratory as part of the project by DBO contractor to ensure 
that supplied water meets the drinking water standards 



26 

 

(ix) Development of laboratory with all necessary environment, health and safety 
measures and adopting international standard procedures for water quality 
testing 

(x) Improve water use efficiency and reduce water wastage at household level by 
recording and monitoring the water usage, and charging the consumers as per 
usage; due consideration to urban poor  

(xi) Minimize unaccounted for water (UFW) losses using district metered area 
approach with flow meter and pressure logging arrangements to identify and 
rectify the leaks, and unauthorized connections 

(xii) Using low-noise and energy efficient pumping systems 
 

 

66. Water Source. Sustainability: Subproject does not include development of any new 
water source or augmentation of the existing source. As per the project design, the existing 
Rajghat Dam source will be continued as a source for subproject towns. Rajghat Dam is 
constructed across Bebus River having catchment area of 472 sq. km and is exclusively for the 
water supply of Sagar (including the Cantonment area) and Makronia. Rajghat dam is owned by 
the SMC.  
 
67. Total storage capacity of the dam is 62.7 MCM, which is adequate to meet the project 
yearly demand of the design year. Following chart shows the recorded water levels of the 
Rajghat dam from 2014 to 2016. It is evident that in both 2014 and 2015, the dam is full to its 
crest level at the end of monsoon season (September), which gradually reduced to its minimum 
in summer and up to the arrival of monsoon flows in June-July.  
 

Figure 9: Rajghat Dam Water Level (2014-16) 
 

 
 
68. Rajghat Dam Water Quality. The catchment area is mostly characterized by agricultural 
and barren lands, and forest areas.  There are no polluting sources like industries or mining in 
the catchment areas. Habitations are limited to small villages, there is no major city located in 
the catchment. Conventional water treatment and disinfection which is proposed in the project is 
adequate to make the water usable for drinking purposes. A regular water quality regime needs 



27 

 

to be established for checking the raw water quality. The water supplied to the consumers at all-
time must meet the drinking water standards (Appendix 7).  
 
69. Use of Chlorine as Disinfectant. It is proposed to use chlorine at WTP. Facilities are 
not located close to habitations, however safety precautions are necessary to ensure the safety 
of workers. To avoid any risk, the chlorination facility will be provided with the following:  
 

(i) Chlorine neutralization pit with a lime slurry feeder  
(ii) Proper ventilation, lighting, entry and exit facilities  
(iii) Facility for isolation in the event of major chlorine leakage  
(iv) Personal protection and safety equipment for the operators in the chlorine plant  
(v) Provide training to the staff in safe handling and application of chlorine; this shall 

be included in the contract of Chlorinator supplier  
(vi) Supplier of Chlorinator equipment shall provide standard operating manual for 

safe operation and as well as maintenance and repairs; preferably these shall be 
provided both in English and Hindi Languages  

 
70. Sensitive project locations. Subproject components are mostly located in the urban 
areas of Sagar and Makronia, where there are no sensitive environmental features. There are 
some hilly forest areas en route to the Rajghat dam source, however, none of the components 
are located in the forest. Dugdugi hill, on which the BP Tank is proposed is covered with this 
vegetation cover. The new tank will be located near the existing tank, but at lower level. 
Vegetation, which is mostly consists of bushes, shrubs and local tree species, needs to be 
removed for both construction of tank and pipelines (inlet and outlet). The clearance of 
vegetation needs to be minimized, and adequate compensatory tree plantation needs to be 
taken up. Removal of vegetation on this hill slopes may also lead to erosion, and therefore 
necessary measures to control vegetation needs to be included. There are trees and vegetation 
in the WTP campus where the new WTP. Removal of vegetation and trees shall be minimized 
by selecting the site appropriately within the campus and minimize tree cutting. There are also 
trees along some roads in Sagar. Following measures are to be implemented:  
 

(i) Minimize removal of trees, vegetation on Dugdugi hill; undertake replantation of 
the sites as far as possible immediately after the construction 

(ii) All the cut and open surfaces shall be properly consolidated and protected with 
surface pitching /grass turfing, etc., as appropriate to avoid any surface erosion 
in the hill slopes  

(iii) Conduct census of trees to be removed, obtain permission, and undertake 
compensatory tree plantation at the rate of 10 trees for 1 tree removed. 

(iv) Avoid removal of trees and vegetation along the roads best pipeline alignments 
and layout planning of reservoirs and facilities, however, if this cannot be avoided 
fully, undertake compensatory tree plantation (10 trees to 1 tree removed) 

 

71. Utilities. Telephone lines, electric poles and wires, water lines within the proposed 
project locations may require to be shifted in few cases. To mitigate the adverse impacts due to 
relocation of the utilities, the contractor, in collaboration with ULB  will (i) identify the locations 
and operators of these utilities to prevent unnecessary disruption of services during construction 
phase; and (ii) instruct construction contractors to prepare a contingency plan to include actions 
to be done in case of unintentional interruption of services.  
 



28 

 

72. Site selection of construction work camps, stockpile areas, storage areas, and 
disposal areas. Priority is to locate these near the project location. However, if it is deemed 
necessary to locate elsewhere, sites to be considered will not promote instability and result in 
destruction of property, vegetation, irrigation, and drinking water supply systems. Residential 
areas will not be considered for setting up construction camps to protect the human 
environment (i.e., to curb accident risks, health risks due to air and water pollution and dust, and 
noise, and to prevent social conflicts, shortages of amenities, and crime). Extreme care will be 
taken to avoid disposals near forest areas, water bodies, or in areas which will inconvenience 
the community.  
 
73. Site selection of sources of materials. Significant quantities of coarse aggregate and 
fine aggregate will be required for construction works. Requirement of gravel is limited. 
Contractor should procure these materials only from the quarries permitted/licensed by Mines 
and Geology Department.  Contractor should, to the maximum extent possible, procure material 
from existing quarries, and creation of new quarry areas should be avoid as far as possible. It 
will be the construction contractor’s responsibility to verify the suitability of all material sources 
and to obtain the approval of Department of Mines & Geology and local revenue administration.  
 
C. Environmental Audit of Existing Water Treatment Plant  

74. There is an existing WTP in Sagar of capacity 82.5 MLD, which will be used for the 
project with necessary improvements. As per the ADB SPS 2009, this is an associated facility 
and therefore the component operation shall comply with the ADB and applicable environmental 
laws of India. A random environmental audit is conducted to (i) assess the compliance of the 
existing WTP with environmental legislations; (ii) improve environmental performance; and (iii) 
increase the Sagar SMC’s knowledge, thus increasing its ability to continually improve and 
minimize future potential liabilities. A more detailed environmental audit and risk assessment 
shall be carried out during detailed design stage. 
 

Table 7: Salient Features of Sagar WTP  
Location Near Rajghat Dam, Sagar, MP 

Latitude: 23.735° N 
Longitude: 78.752° E 

Start of operation (year) 2001 
Owned by SMC Sagar 
Capacity 82.5 million liters per day (MLD) 
Water supply source Rajghat Dam, 500 m from the WTP 
Water treatment process Treatment process: The treatment process is conventional, and has following 

units: Coagulation flocculation, chemical dosing, filtration, and disinfection with 
chlorine. There are 10 rapid sand filters 
Materials: All civil structures are made of reinforced cement concrete, and 
mechanical units like the clariflocculator bridge, etc. are of mild steel.     

Backwash water and sludge 
management 

-filter backwash water is let into open drains as there is no recycling of backwash 
into inlet  
- the settled sludge from the bottom of the clarifiers is periodically flushed into the 
drains.   
-This practice of discharge of backwash and sludge directly into the drains, 
wastes water, pollutes and silts receiving water bodies.  
-the untreated backwash and sludge flushing ultimately reaches disposed into 
River Tungabhadra which is flowing near the site. 

Chlorination system Chlorine dosage system is not proper; there are no safety precautions in place. 
Chlorine cylinders (900 kg tonners) are placed at the facility; 900 kg cylinder is 
adequate for 20 days usage, and about 20 cylinders are used every year. 
Cylinders are imported from Indore, and 8 cylinders are imported at once and 
stored at the facility. All cylinders are stored in open area with roof. 



29 

 

  
No safety systems like leak detection or emergency alarm or lime slurry pit 
available in the facility. Operators are not aware of safety measures or actions to 
be performed during any emergency. Safety equipment like masks and oxygen 
cylinders are provided at the facility, but are not in usable condition. There have 
no instances of any chlorine gas leakage till date as reported by the local WTP 
staff. 

 

Table 8: Compliance with Applicable National and State Regulations 
Act / Rule Clearance requirement Compliance Status of WTP at Sagar

EIA Notification The EIA Notification of 2006 and 2009 
(replacing the EIA Notification of 1994) 
states that environmental clearance is 
required for certain defined 
activities/projects. 

N/A 
 
Environmental clearance is not required as 
WTPs are not listed in the EIA 
Notification’s “Schedule of Projects 
Requiring Prior Environmental Clearance” 

Manufacture, Storage, and 
Import of Hazardous 
Chemical Rules, 1989 

Storage of chlorine (threshold quantity 
greater than 10 tons will require 
clearance from Madhya Pradesh 
Pollution Control Board (MPPCB). 
However, PMU needs to liaise with the 
MPPCB if there are any changed to this 
statute requirement 

N/A 
 
Normally 8 tonners (of capacity 900 kg 
each) are stored at the site, which is less 
than 10 tons 

 

Water (Prevention and 
Control of Pollution) Act of 
1974, Rules of 1975, and 
amendments  
 
Air (Prevention and Control 
of Pollution) Act of 1981, 
Rules of 1982 and 
amendments. 

Consent to operate from MPPCB Non-compliant  
At present there is no Consent obtained 
from the MPPCB for this plant. This is 
mandatory and needs to be obtained. 
 

Environment (Protection) 
Act, 1986 and CPCB 
Environmental Standards 

Emissions and discharges from the 
facilities to be created, refurbished, or 
augmented shall comply with the notified 
standards. 

 

 a. Air emissions No significant air emissions. 
 

 b. Effluent Non-compliant 
 
Filter backwash water is let into open 
drains and the settled sludge from the 
bottom of the clarifiers is periodically 
flushed into open drains directly that 
ultimately reach river Bebus.  A proper 
treatment and disposal is necessary 

Forest (Conservation) Act, 
1980 and Forest 
Conservation Rules, 2003 
as amended 

As per Rule 6, every user agency, who 
wants to use any forest land for non-
forest purposes, shall seek approval of 
the central government. 

N/A 
 
WTP is not located in notified forest lands. 

Ancient Monuments and 
Archaeological Sites and 
Remains Rules of 1959 

No development activity is permitted in 
the “protected area,” and all development 
activities likely to damage the protected 
property are not permitted in the 
“controlled area” without prior permission 
of the Archaeological Survey of India 
(ASI). Protected property includes the 
site, remains, and monuments protected 
by ASI or the State Department of 
Archaeology. 

N/A 
 
WTP is not located near any protected 
monument 

 



30 

 

75. Compliance & Corrective Actions. This WTP at present has no consent for operation 
(CFO) from the MPPCB, which is mandatory under the Water Act, 1974. This needs to be 
obtained and PMU will liaise with MPPCB and obtain valid CFO prior to start of operation. WTP 
generates back wash water which contains impurities that need to be removed prior to disposal 
into natural water bodies, and also generates sludge from treatment process. At present, 
backwash water include sludge from clariflucculators is let into open drains, that join back river 
Bebus. This therefore needs improvement so that the wastewater disposed the natural water 
bodies meet the CPCB disposal standards. Also sludge needs to be properly dried prior to 
disposal in a land fill.  Therefore to comply with government regulations and ADB SPS 2009 
following are included in the existing WTP rehabilitation works as part of this project ensure the 
compliance and improve environmental performance.   
 

(i) Provision of backwash recirculation facility – this will not only improve 
environmental performance but also minimizes raw water intake  

(ii) If the above is not feasible for technical reasons, then a simple sedimentation 
pond/tank of adequate capacity will be developed within the WTP campus; back 
will be sent this tank, where the impurities will be settled, and only clarified water 
will be disposed. The sludge from this tank will be periodically removed and dried 
in sludge drying beds, and disposed of. 

(iii) Creation of sludge collection, drying and disposal system 
(iv) Proper & safe facility for handling and storing chemicals used in treatment 